
 

IMPROVING THE WATER SUPPLY NETWORK BY 

MIXING RECYCLED WATER AND STORMWATER IN 

THE THIRD PIPE:  A RISK MANAGEMENT 

FRAMEWORK 

By 

 

Marina Primali Perera 

 

 

 

 

 

 

 

 

 

Thesis submitted in fulfilment of the requirements for the degree of 

 

MASTER OF ENGINEERING 

 

College of Engineering and Science, 

Victoria University 

Melbourne, Australia 

(AUGUST 2016)



i 
 

 

ABSTRACT 

Fresh water is a finite natural resource. Prolonged drought, record low inflows, population 

increase and climate change have increased the pressure on water authorities and 

conventional water supply systems. Additional measures such as demand management 

and the use of alternative water resources (e.g. recycled water and stormwater) have been 
[...]
the Australian states began establishing environment protection agencies and authorities. 

However, until 2003, the National Water Reform Framework had excluded recycled 

water from its considerations (Campbell, 2003). Victoria’s Guidelines for the Use of 

Reclaimed Water were also updated and reissued in 2003 (EPA Victoria 2003). 

The common challenges inherent to recycled water projects are odour, colour and health 

issues.   

Following are some recycled water projects in Australia found in the literature (Asano et 

al., 2007, Apostolidis et al., 2011, Tedra Australia Pty Ltd, 2011, Lazarova et al., 2013,). 

For each project, a brief description, benefits and issues are discussed below. 

1. Virginia Pipeline Scheme in Adelaide, Australia (Asano et al., 2007,Lazarova et 

al., 2013) 

 Project description 

The Virginia Pipeline Scheme was completed in 1999 and was the first 

large-scale agriculturally based water recycling scheme in Australia. The 



  14 
 

Virginia Pipeline has more than 100 km of pipes bringing treated 

wastewater from the Bolivar wastewater treatment plant and provides an 

alternative source of water to local irrigators. The Bolivar Waste Water 

Treatment plant (WWTP) treatment process includes primary treatment 

(screening and primary sedimentation tank), secondary treatment (aeration 

tanks or lagoons and clarification units) and tertiary treatment 

(disinfection). To further improve the quality of recycled water, the 

Dissolved Air Flotation and Filtration (DAFF) plant has been constructed 

at Bolivar. The DAFF Plant treatment process (dissolved air flotation, 

micro filtration and disinfection) was selected as the most economical 

solution to reduce the salt level of treated waste water. The WWTP Class 

“A” recycled water, classified as the highest grade in South Australia is 

then distributed through the Virginia Pipeline Scheme to the Adelaide 

Plains. Recycled water is used for unrestricted irrigation of vegetable and 

salad crops. 

 Benefits 

Water reuse is considered as the major factor for success of agricultural 

industry ($200 million/Year). The Virginia Pipeline Scheme has decreased 

the volume of nutrient rich treated effluent entering St Vincent Gulf 

(approximately 75% decrease in the Nitrogen and 40% decrease in 

phosphorus loading from 1996 to 2003) (Kelly et al., 2003)  

 Issues 

When nitrogen and phosphorus concentration in recycled water exceed the 

natural requirement, plant growth is affected. This could be managed with 

appropriate irrigation management practice. 

 

2. Western Corridor Recycled Water Scheme in Queensland, Australia (Apostolidis 

et al., 2011,Lazarova et al., 2013) 

 Project description 

The Western Corridor Recycled Water Scheme is the largest water 

recycling scheme in Australia by 2009 and has treatment capacity to 

provide 236,000 m3/day. Main application is supply recycled water to 

power stations, reducing demand on traditional water sources. The project 



  15 
 

uses secondary wastewater from Brisbane and Ipswich, to produce 

purified recycled water. It consists of three advanced water treatment 

plants – located at Bundamba, Luggage Point and Gibson Island, and the 

treatment processes include microfiltration, reverse osmosis and advanced 

oxidation by UV radiation. Recycled water quality meets the Australian 

Drinking Water Guidelines (Lazarova et al., 2013). Industrial applications 

and power station use are major applications of the scheme.  Purified 

recycled water is blended with water in Wivenhoe dam and used as indirect 

potable use, when storage is below 40% (Apostolidis et al., 2011). 

 Benefits 

Reduce nutrient loads into Brisbane and Bremer Rivers and Moreton Bay 

as a result of further treatment of treated wastewater in Advanced Water 

Treatment Plant (AWTP). 

 Issues 

When flood water is filled in water supply storages, recycling scheme 

cannot operate at full capacity.  

 

3. Altona Recycled water project in Melbourne, Australia (Tedra Australia Pty Ltd, 

2011) 

 Project description 

The Altona recycled water project has a wastewater Treatment Plant 

(AWTP) and Recycled Water Plant (ARWP). The treatment processes of 

AWTP include Aeration reactors, an aerobic digester, tertiary filters and 

UV disinfection units.  The ARWP utilises ultrafiltration and reverse 

osmosis, to remove excess salt from the treated wastewater. The project 

supplies up to 2.5 million m3/year of recycled water to an industry, golf 

courses and public open spaces in the Altona area. The recycled water used 

for golf courses and public open spaces is demineralised using a single-

pass, reverse-osmosis system, while industrial-grade recycled water is 

treated using a two-pass, reverse-osmosis system. 

  Benefits 

The project has the effect of reducing prices to customers as potable water 

is replaced by recycled water. 



  16 
 

 Issues 

Quality of the secondary treated water coming into the ARWP varied 

significantly for short periods, and occasionally the recycled water leaving 

the plant did not meet the agreed water quality standards. Operational 

design of the plant has been changed to address the problem. 

 

4. Kooragang Recycled Water Scheme (KRWS) in New South Wales, Australia 

 Project description 

The Kooragang Recycled Water Scheme (KRWS) is the largest recycled 

water project in the region and has the capacity to produce 3.3 million 

m3/year of recycled water. Treated wastewater by Hunter Water 

Corporation (HWC) is diverted to KRWS, which uses membrane filtration 

and reverse osmosis to produce high-quality recycled water. Recycled 

water produced in KRWS is then transported to industrial customers on 

Kooragang Island via an 8 km pipeline. 

 Benefits 

Save up to 3.3 million m3 of drinking water each year 

 Issues 

Chlorine Contact time (Ct) in the chlorine contact tank had fallen below 

the critical limit. Error was identified and has been rectified and the faulty 

valve has been replaced. 

 

5. Rouse Hill Recycled Water Project in New South Wales, Australia (Asano et al., 

2007 Apostolidis et al., 2011,Lazarova et al., 2013) 

 Project description 

The Rouse Hill recycled water project is Australia’s first dual water supply 

scheme. It started in 1995 and supplies recycled water via third pipe 

system for toilet flushing, watering gardens, washing cars and other 

outdoor purposes. Treatment processes include primary sedimentation, 

activated sludge operated for nitrogen and phosphorus removal, 

coagulation, flocculation, clarification, filtration, chlorine disinfection and 

pH control. 

 



  17 
 

 Benefits 

Reduction of drinking water demand by about 40% 

 Issues 

A cross connection was discovered in 2004 and affected 82 homes. 

Unauthorised plumbing work in household was the reason and it was 

rectified. 

2.3 STORMWATER PROJECTS 

 

The potential presence of a range of contaminants in urban stormwater due to the 

stochastic variations in rainfall and catchment hydrology, as well as source contributions 

from different activities have prompted the necessity to understand the associated public 

health risks prior to utilising urban stormwater for higher value end uses (Chong et al., 

2013). Previously, a number of studies have found diverse contaminants present in 

stormwater, which include suspended solids, nutrients, heavy metals, polycyclic aromatic 

hydrocarbons, pesticides, herbicides, faecal indicator bacteria (FIB), pathogens, and 

others (Eriksson et al., 2007, Duncan, 1999, Aryal et al., 2010, Vezzaro and Mikkelsen, 

2012). Traditional stormwater treatment methods such as sand filters and bioretention 

require ongoing maintenance to ensure the performance while grass swale and wetland 

require a large land footprint for adequate levels of treatment. High rate treatment systems 

include fibre filters, deep bed filters and biofilters which can achieve a relatively high 

pollutant removal at a high rate (Aryal et al., 2010).  

2.3.1 Overseas stormwater projects 

 

Stormwater harvesting and reuse is considered as a good option for sustainable water 

management all over the world. Singapore has been harvesting urban stormwater runoff 

to supplement its water supply for more than 20 years (Lim et al., 2011). Stormwater 

harvesting has been used in Germany since 1980, as a cost effective solution to overcome 

problems in combined sewer system (Nolde, 2007). In USA, stormwater harvesting is 

encouraged to avoid pollution of natural waterways, while Tokyo in Japan, it was a 

solution to cater higher demand of water.  

Below are some of the successful overseas stormwater harvesting projects found in the 

literature (Crook and Association, 2004, Nolde, 2007, Lim et al., 2011, Pitt et al., 2012, 



  18 
 

PUB (Singapores National Water Agency), 2013). For each project, a brief description, 

benefits and issues are discussed below. 

1. Stormwater harvesting projects, Singapore (Lim et al., 2011, PUB(Singapores 

National Water Agency), 2013) 

 Project description  

Singapore use most of the land area as stormwater catchments to harvest 

stormwater. To harvest stormwater from urban catchments, effective 

pollutant source management is needed to ensure that water quality of the 

runoff is acceptable with minimal health risk. Stormwater is collected 

through a comprehensive network of drains, canals, rivers, stormwater 

collection ponds and reservoirs before it is treated for drinking water 

supply. The treatment processes include primary treatment (coagulation 

and sedimentation), filtration (sand filter or membrane filtration) and 

disinfection (chlorine and/or ozone). 

 Benefits 

Improved water security of the country and answer to the flooding 

problem 

 Issues 

Bad odour or taste exists in the treated stormwater and could be eliminated 

with activated carbon 

 

2. Berlin–Lankwitz stormwater project, Germany (Pitt et al., 2012) 

 Project description  

The Berlin–Lankwitz stormwater project supplies treated stormwater to 80 

apartments and 6 small business places (200 persons) with high-quality 

water for toilet flushing and garden watering and has been in operation 

since 2000. The scheme includes sedimentation grit chamber, initial 

collection stormwater reservoir, biological treatment, UV disinfection and 

treated water storage. 

 Benefits 

First flush diversion avoids highly polluted first flush entering the 

stormwater treatment system. Also it provides protection of receiving 

waters and increase water security in the area. 



  19 
 

 Issues 

After a long drought period in summer, relatively high BOD concentration 

(up to 45 mg/L) were reported. 

 

3. Santa Monica Urban Runoff Recycling Facility project (SMURRF) in California, 

USA (Crook and Association, 2004) 

 Project description  

An average of 1800 m3/d of urban runoff generated in parts of the cities of 

Santa Monica and Los Angeles is treated by conventional and advanced 

treatment systems at the SMURRF. Dry weather runoff from the 

stormwater drain system (after screening) is conveyed to the treatment 

facility using pumps. Then it is stored in a raw water storage after going 

through rotating drum and grit chamber. The treatment system of raw 

stormwater includes dissolved air flotation, microfiltration and UV 

disinfection. Once treated, the water is stored in a clean water storage and 

safe for all landscape irrigation and dual-plumbed systems. In clean water 

storage, if the TDS is in between 1000 mg/L to 1500 mg/L, the treated 

water is blended with potable water to reduce TDS level up to 1000 mg/L, 

before it leaves from the storage. 

 Benefits 

It eliminates pollution of Santa Monica bay caused by urban runoff during 

dry season (dry weather flow). Also it provides cost effective treatment 

and producing high quality water for reuse. 

 Issues 

When UV is used as the only disinfection method, there is no disinfectant 

residual in the distribution system. Then it is possible for bacteria growth 

inside the distribution system, because of the presence of nutrients and 

non-uniform usage. Bacteria growth inside the pipe causes colour and 

odour problems. To address the issue of bacteria growth, chlorination is 

added for the purpose of maintaining chlorine residual in the distribution 

system. 

 

 



  20 
 

4. Renaissance Project, West Farm Beach in Florida, USA (Pitt et al., 2012) 

 Project description  

The Renaissance project has been operated since 2002. Stormwater runoff 

from the Pineapple Park neighbourhood and parts of the convention centre 

is collected through the canal and is directed to a 20,000 m2 settling basin. 

Alum and polymers are also added for the control of heavy metals, 

nutrients, oils and grease. Treated stormwater is then pumped in to the 

20,000 m2 wetland, where it is further cleaned through interaction with 

wetland plants. Then part of the treated stormwater is discharged to the 

Lake Worth Lagoon (approximately 1.35 million m3 per year), while the 

other part is pumped in to the West Palm Beach Water Treatment Plant for 

further treatment. More than 1.15 million m3 per year of treated 

stormwater is added to the City’s water supplies. 

 Benefits 

Reducing stormwater runoff to the Lake Worth Lagoon (reducing adverse 

impacts), increasing flood protection levels in the low-lying Pineapple 

Park neighbourhood and providing the required surface water 

management needs (water quality and quantity) for the City Place and 

Palm Beach County Convention Centre re-development projects are the 

benefits of the Renaissance Stormwater Harvesting Project. 

 Issues 

Elevated levels of lead are reported. Lead is primarily from materials and 

components associated with service lines and home plumbing. Customer 

education or awareness is done to avoid the use of plumbing materials with 

lead. 

2.3.2 Australian stormwater projects 

 

In urban areas in Australia, stormwater is considered as a nuisance in earlier days. Water 

Sensitive Urban Design (WSUD) offers an alternative to the traditional conveyance 

approach (BPEMG, 2006).  Through WSUD, stormwater is also added to the urban water 

cycle and incorporated into the urban design and minimised environmental degradation 

and improve aesthetics. The technology and design of WSUD elements in Australia has 

been evolved since 2000 with many projects demonstrating innovation (Wong, 2006).  



  21 
 

Below are some of the successful stormwater harvesting projects in Australia found in 

the literature (Blaess et al., 2006, Kus and Kandasamy, 2009, Asoka Jayaratne, 2011, 

Corbett, 2012, Leonard et al., 2014). For each project, a brief description, benefits and 

issues are discussed below. 

 

1. Kalkallo Stormwater Harvesting Project in Melbourne, Australia (Asoka 

Jayaratne, 2011, Corbett, 2012) 

 Project description  

The Kalkallo Stormwater Harvesting project won the ‘Master-planning 

and design’ category of the Victorian Stormwater Industry Association 

2009 Stormwater Excellence Awards. The catchment area of this project 

is 160 hectares of industrial land at Merrifield. Stormwater is collected via 

traditional stormwater drains and directed to a series of treatment ponds 

and wetlands which remove pollutants. Partially treated stormwater enters 

a large wetland for further pollutant removal. The wetland overflows into 

a 65000 m3 capacity open storage basin. Stormwater is then pumped from 

the storage basin into a treatment plant. The treatment processes include 

inclined-plate clarifier (Lamella Plate Separator), Coagulation/Ultra-

filtration, Reverse Osmosis and Advanced Oxidation and Chlorination. 

The treatment plant produces a higher than drinking water quality end 

product. The project delivers around 365 million litres of treated 

stormwater annually. Initially it is supplied as third pipe water for non-

potable water applications and eventually, it is hoped it can supplement 

the potable water supply with rigorous monitoring. 

 Benefits 

Stormwater pollutants discharging into Kalkallo Creek, will be reduced 

with an estimated average annual reduction of 1.46 tonnes of Nitrogen. 

 Issues 

The Kalkallo Stormwater Harvesting Project has open storages and Blue-

green algae (BGA) problems are anticipated, which cause operational 

challenges. 

 



  22 
 

2. Troups Creek stormwater recycling project in Narre Warren North, Melbourne, 

Australia (McCarthy D, Undated,) 

 Project description  

The Troups Creek stormwater recycling project was developed in Narre 

Warren North (40km South East direction from Melbourne).  Treated 

stormwater supply via third pipe was commenced in 2012 to 58 urban 

allotments in Avenview Estate. Treated stormwater is used for flushing 

toilets, watering plants and vegetables in the garden and the lawn, washing 

cars, cleaning the outside of home and outdoor furniture and fighting fires. 

Stormwater is being extracted from the downstream end of the Troups 

Creek Wetland. Then partially treated stormwater from the wetland is 

passed through a comprehensive treatment train including gross screening, 

chlorination, coagulation, sand filtration, activated carbon filters, 

membrane filtration, ultraviolet radiation, chlorination and further 

membrane filtration. 

  Benefits 

Stormwater harvesting reduces demand on potable water for suitable uses, 

such as irrigation and toilet flushing. Stormwater harvesting can also 

reduce urban flooding, improve the quality of run-off and reduce the 

volume of run-off flowing into creeks and waterways. 

 Issues 

Increases in turbidity between the wetland’s outlet structure and the 

feedwater inlet to the treatment system was observed and simple 

monitoring was proposed to detect such increases. 

 

3. Kogarah Town Square – Sydney in NSW, Australia (Kus and Kandasamy, 2009) 

 Project description  

Kogarah is a city, located 15 kilometres south of Sydney. This Town 

Square development involves the construction of 220 residential 

apartments, 225 parking spaces, commercial retail space and a public 

library. The development is situated on the ridge between the densely 

urbanised catchments of the Cooks River and the Georges River which 

flow into Botany Bay. Both the rivers and the bay are degraded. The 



  23 
 

collected stormwater (with the exception of first-flush runoff) is filtered 

via a gross pollutant trap and stored in underground storage tanks. Then 

stormwater is treated through physical and biological treatment such as 

sand filters and biologically engineered 'ecosoil'. The treated stormwater 

is used for toilet flushing, car washing, water features in the Town Square 

and landscape irrigation. In periods of high stormwater flow, surge tanks 

will regulate the water flow prior to discharge into the stormwater system. 

First-flush runoff is separately treated by Low Flow Filtration System 

(LFFS). It involves a specifically designed stormwater pit that captures 

and filters the highly polluted first-flush stormwater runoff from the kerb 

and channel of urban road. Then the first-flush stormwater runoff is 

directed to filter media, which consists of 200 mm thick sand, followed by 

100 mm layer of coarse aggregate. Filtered water then passes through 

perforated pipeline into the adjacent garden bed. 

 Benefits 

This project has reduced demand for drinking water in the city centre by 

42% and saves over two million litres of drinking water a year. The LFFS 

is easily fitted with existing kerb and channel system of urban road and 

cost effective. 

 Issues 

Replacement of filter media of the LFFS is needed quarterly, because of 

oily crust form layer due to first flush. 

 

4. Lochiel Park residential development, South Australia, Australia (Blaess et al., 

2006, Leonard et al., 2014) 

 Project description  

The Lochiel Park is a 109 dwellings residential development, in 

approximately eight kilometres north-east of the Adelaide CBD, South 

Australia. The project was completed in 2009 and includes nine-year 

monitoring program until 2018. This residential development was 

established with the aim of becoming a model green village. This system 

uses captured stormwater from a 190-hectare adjacent urban catchment 

which is cleaned through a wetland system and aquifer storage recovery 



  24 
 

scheme after passing through a gross pollutant trap prior to reuse in houses. 

The treated stormwater is supplied via a third pipe for toilet flushing, 

washing machines use and irrigation. Runoff from the Lochiel Park 

development is treated by bioretention systems and swales at the street 

level prior to discharge to the River Torrens. 

 Benefits 

Potable water use in Lochiel Park household is reduced by 78% from the 

South Australia average usage. 

 Issues 

The Gross Pollutant Trap (GPT), which filters stormwater, is not 

functioning well and cost to maintain the GPT has been higher than the 

cost anticipated. 

2.4 COMBINED WATER (RECYCLED & STORMWATER) PROJECTS 

 

Projects using both recycled water and treated stormwater in one integrated system have 

the potential for increasing the security of supply and improving water efficiency by using 

water supplies and water storages more effectively.  

2.4.1 Overseas combined water projects 

 

Below are some combined water projects overseas found in the literature (Puerta and 

Suarez, 2002, Vymazal, 2005, Lim et al., 2011, Tredoux et al., 2011, Avila et al., 2013, 

PUB (Singapores National Water Agency), 2013). For each selected project, a brief 

description, benefits and issues are discussed below. 

1. Combined water use in Singapore (Lim et al., 2011, PUB (Singapores National 

Water Agency), 2013) 

 Project description 

NEWater produces highly treated recycled water that has been recognised 

as safe and sustainable source of water exceeding the drinking water 

standards of the World Health Organisation (WHO). Approximately 

11,000 m3 of water produced by NEWater per day (2.5% of the 

Singapore’s daily water requirement) is added to a stormwater reservoir. 

Then combined water (NEWater and raw stormwater) is further treated 

through Singapore's normal drinking water treatment system. Figure 2.1 



  25 
 

shows the schematic illustration of the Singapore’s water treatment 

process. 

 Benefits 

Potable water demand was reduced by 30% and is expected to reduce 55% 

by 2060. Also it ensures long term sustainability of Singapore's water 

resources. 

 Issues 

Higher energy consumption was an issue and continuous research work is 

being conducted to investigate low energy consumption for water 

treatment methods 

 

2. Atlantis MAR (Management of Aquifer Recharge) in Cape Town, South Africa 

(Tredoux et al., 2011) 

 Project description 

The Atlantis Water Resource Management Scheme has initiated the 

application of artificial groundwater recharge as a water management tool 

for bulk water supply in Southern Africa. Various combinations of urban 

stormwater and treated wastewater from sources in the town have been 

infiltrated into the aquifer over the years to maximise the amount of 

available groundwater. Domestic and industrial wastewater is treated 

separately and only the domestic wastewater is reused. Similarly, the peak 

flow and base flow in the stormwater system are channelled to different 

recharge basins to maintain good quality water in selected areas of the 

aquifer. Figure 2-2 is the schematic illustration of the treatment process of 

Atlantis MAR (Management of Aquifer Recharge) in Cape Town. 

 Benefits 

Recharge system has been in operation for more than 20 years and ensure 

the sustainability of the Atlantis water supply being in Arid Region. Also 

evaporation is minimised.                                          